FCC RF Test Report

Report No. : FR2D0705E
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Peak g
5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 200, 3400, 4600. 5800, 000
Site @ @3CHB3-ST Frequency (HHz)
Condition: PEAK BE(B4)_16-24 3m ANT3117_8@57 VERTICAL
Fode 3 Site + B3CHE3-5Z
Setting @ MCS@ Powersetting 16 Condition: PART 15.407 3m ANT3117 8057 VERTICAL
Plane @V with accessories Mode i 65
+ 32faras Setting : MCS@ Powersetting 16
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © 397852
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dw de/n &8 d8 e Linit Hargin Read  Ant Cable Preanp APos  Thos
1 S620.65 49.51 6830 -18.79 30.91 M.67 830 3.3 137 360 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 5679.17 51.44 89.87 -38.43 41.51 34.79 8.50 33.36 137 360 PEAK
3 S719.63 55.94 110.70 -54.76 45.77 34.88 8.65 33.36 137 360 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5721.80 61.19 114.90 -53.71 51.00 34.89 8.66 33.36 137 360 PEAK 1 5745.00 104.58 ------ ------ 94.24 34,94 8.75 33.35 137 360 PEAK
Lol (tBUV) Date: 2023.03-23
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Avg Blank .
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_6057 VERTICAL
Mode i 65
Setting @ MCSO Powersetting 16
Plane  : Y with accessories
: 32fatas2
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
1 5745.00 97.24 ------ ------ 86.00 34.94 8.75 33.35 137 360 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4
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samranis. FCC RF Test Report Report No. : FR2D0705E

Pol. Horizontal Vertical
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Peak 115 175
AVQ 6500 8800, 100. 1 15700. 18000 6500 8800, 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
site + B3CHe3-52 site + B3CHe3-51
Condition: PART 15.407 3m ANT3L17_8@57 HORIZONTAL Condition: PART 15,487 3m ANT3L17_0857 VERTICAL
Project : 200705 Project : 208705
Fode 165 Fode 165
SN + 32fa7as2 SN + 32fa7as2
Plane @ Y with accessories Plane @ Y with accessories
+ MCSB Power setting 16 + MCSB Power setting 16
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBwV dB/m B B m deg Miz dBuV/m dBuV/m  dB B dB/m B B m deg
1 11490.00 47.31 74.00 -26.69 50.16 39.40 11.45 53.70  ---  --- Peak 1 11490.00 47.83 74.00 -26.17 50.68 39.40 11.45 53.70  ---  --- Peak
? 17235.00 50.10 68.30 -18.20 46.95 42.35 13.17 52.37 ---  --- Peak ? 17235.00 50.86 68.30 -17.44 47.71 42.35 13.17 52.37 ---  --- Peak
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Pol. Horizontal Vertical
Date; 2023-03-25 Date; 2023-03-25
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Peak 115 175
AVQ 6500 8800 100. 1 15700. 18000 6500 8800. 100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
site + B3CHe3-52 site + B3CHe3-51
Condition: PART 15.407 3m ANT3L17_8@57 HORIZONTAL Condition: PART 15,487 3m ANT3L17_0857 VERTICAL
Project : 200705 Project : 208705
Fode 166 Fode 166
SN + 32fa7as2 SN + 32fa7as2
Plane @ Y with accessories Plane @ Y with accessories
+ MCSB Power setting 16 + MCSB Power setting 16
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBwV dB/m B B m deg Miz dBuV/m dBuV/m  dB B dB/m B B m deg
1 11570.00 49.02 74.00 -24.98 51.69 39.50 11.49 53.66 ---  --- Peak 1 11570.00 48.73 74.00 -25.27 51.40 39.50 11.49 53.66 ---  --- Peak
? 17355.00 50.15 68.30 -18.15 47.67 42.33 13.20 52.45 ---  --- Peak ? 17355.00 50.12 68.30 -18.18 47.04 42.33 13.20 52.45 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C1-199 of C222

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : BXZSH4
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FCC RF Test Report

Report No. : FR2D0705E

Pol. Horizontal Fundamental
449L2vel (4BuVim) Date: 20230323 .. Lo {Bulim) Date: 0230323
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Peak g
5825 5850, 5875, 5925, 5950
Frequency (MHz)
1000 200, 5800, 000
Site @ @3CHB3-ST Frequency (HHz)
Condition: PEAK BE(B4)_16-24 3m ANT3117_0@57 HORTZONTAL
Fode D67 Site + B3CHE3-5Z
Setting @ MCS@ Powersetting 16 ition: PART 15.407 3m ANT3117_ 8057 HORIZONTAL
Plane @V with accessories Mode i 67
+ 32faras Setting : MCS@ Powersetting 16
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © 397852
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dw de/n &8 d8 e Linit bargin Read  Ant Cable Preanp APos  Thos
1 SES0.75 54.70 120.49 -65.79 43.98 3517 .88 3333 200 284 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 5858.25 52.47 109.89 -57.42 41.74 35.19 8.87 33.33 200 284 PEAK
3 5918.50 52.08 72.99 -20.91 41.28 35.32 8.80 33.32 200 284 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5930.50 51.73 68.30 -16.57 40.92 35.35 68.78 33.32 200 284 PEAK 1 5825.00 107.74 ------ ------ 97.06 35.11 B8.91 33.34 200 284 PEAK
Lol (tBUV) Date: 2023.03-23
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Avg Blank .
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_0057 HORIZONTAL
tode i 67
Setting @ MCSO Powersetting 16
Plane  : Y with accessories
: 32fatas2
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
1 5825.00 99.23 ------ ------ 88.55 35.11 8.01 33.34 200 284 AVERAGE

Sporton International Inc. (ShenZhen)
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samranis. FCC RF Test Report Report No. : FR2D0705E

Pol. Vertical Fundamental
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Peak g
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 000
site + B3CHB3-ST Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m ANT3117_8057 VERTICAL
Fode D67 Site + B3CHE3-5Z
Setting @ MCS@ Powersetting 16 ion: PART 15.407 3m ANT3117_8057 VERTICAL
Plane @V with accessories Mode i 67
+ 32faras Setting : MCS@ Powersetting 16
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © 397852
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dav di/n 8 dB o deg Linit Hargin Read  Ant Cable Preanp APos  Thos
1585013 50.74 12091 -TLA7 40.02 35.17 .88 33.33 400 239 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 5869.25 51.40 106.81 -55.41 40.67 35.21 8.85 33.33 400 239 PEAK
35907.25 51.00 81.30 -30.30 40.21 35.30 8.81 33.32 40 239 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 503438 50.19 68.30 -18.11 39.36 35.36 B.78 33.31 400 239 PEAK 1 5825.00 99.69 ------ ------ 89.01 35.11 B8.91 33.34 400 239 PEAK
Lol (tBUV) Date: 2023.03-23
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Avg Blank .
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_6057 VERTICAL
Vode  : 67
Setting @ MCSO Powersetting 16
Plane  : Y with accessories
: 2fa7as2
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
1 5825.00 91.08 ------ ------ 80.40 35.11 8.91 33.34 400 239 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR2D0705E

Pol. Horizontal Vertical
Date: 2023-03-25 Date: 2023-03-25
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Peak 115 175
Av
9 6500 8800, 100, 1 15700, 18000 6500 8800, 00. 1 15700, 18000
Frequency (MHz) Frequency (MHz)
site + B3CHe3-52 site + B3CHe3-51
Condition: PART 15.407 3m ANT3L17_8@57 HORIZONTAL Condition: PART 15,487 3m ANT3L17_0857 VERTICAL
Project : 200705 Project : 208705
Fode L 67 Fode 167
SN + 32fa7as2 SN + 32fa7as2
Plane @ Y with accessories Plane @ Y with accessories
+ MCSB Power setting 16 + MCSB Power setting 16
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBwV dB/m B B m deg Miz dBuV/m dBuV/m  dB B dB/m B B m deg
1 11650.00 47.77 74.00 -26.13 50.24 39.61 11.53 53.61 ---  --- Peak 1 11650.00 48.15 74.00 -25.85 50.62 39.61 11.53 53.61 ---  --- Peak
? 17475.00 50.78 68.30 -17.52 47.77 42.31 13.23 52.53 ---  --- Peak ? 17475.00 50.53 68.30 -17.77 47.52 42.31 13.23 52.53 ---  --- Peak

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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FCC RF Test Report

Report No. : FR2D0705E

Pol. Horizontal Fundamental
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Peak g
5600 5631 5662, 5124, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 000
Site  : 3CHB3-SZ Frequency (Hkz)
Condition: PEAK_BE(B4)_16-24 3m ANT3117_0057 HORIZONTAL
Fode HL 3 Site + B3CHE3-5Z
Setting @ MCS@ Powersetting 15 Condition: PART 15.407 3n ANT3117_8057 HORIZONTAL
Plane @V with accessories Mode i 68
+ 32faras Setting : MCS@ Powersetting 15
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © 3fa7a52
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dav di/n 8 dB o deg Linit bargin Read  Ant Cable Preanp APos  Thos
1 560808 52.23 68.30 -16.07 42.48 3473 8.39 33.37 252 105 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 5686.34 54.25 95.15 -40.50 44.27 34.81 8.53 33.36 252 165 PEAK
3 S716.25 61.93 109.75 -47.82 51.77 34.88 8.64 33.36 252 105 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5724.62 60.03 121.33 -61.30 49.83 34.89 8.67 33.36 252 105 PEAK 1 5755.00 104.69 ------ ------ 94.27 34.97 8.80 33.35 252 185 PEAK
Lol (tBUV) Date: 2023.03-23
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Avg Blank .
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_0057 HORIZONTAL
Mode i 68
Setting @ MCSO Powersetting 15
Plane  : Y with accessories
: 32fatas2
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
1 5755.00 05.62 ------ ------ 85.20 34.97 8.80 33.35 252 105 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4
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FCC RF Test Report Report No. : FR2D0705E

Pol. Horizontal Fundamental

. Level (4BuYIm) Date: 2023.03-23
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Peak Blank
5755 5794, 5872, 501, 5950
Frequency (MHz)
site + B3(He3-51
Condition: PEAK_BE(B4)_16-24 3m ANT3117_8057 HORIZONTAL
Fode 68
Setting @ MCS@ Powersetting 15
Plane @V with accessories
: 32fa7as2

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dewv d8/m d8 B cm
5854.45 50.73 112.05 -61.32 40.01 35.18 B8.87 33.33 252 15 PEAK
5873.56 50.46 105.60 -55.14 39.72 35.22 B.85 33.33 252  1@5 PEAK
5891.11 51.11 93.24 -42.13 40.34 35.26 8.8 33.37 252 105 PEAK
5038.30 50.56 68.30 -17.74 39.74 35.36 8.77 33.31 252 105 PEAK

PRI
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FCC RF Test Report

Report No. : FR2D0705E

Pol. Vertical Fundamental
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Peak g
5600 5631 5662, 5124, 5755
Frequency (MHz)
1000 2200, 5800. 000
Site  : 3CHB3-SZ Frequency (Hkz)
Condition: PEAK_BE(B4)_16-24 3m ANT3117_8057 VERTICAL
Fode HL 3 Site + B3CHE3-5Z
Setting @ MCS@ Powersetting 15 Condition: PART 15.407 3m ANT3117 8057 VERTICAL
Plane @V with accessories Mode i 68
+ 32faras Setting : MCS@ Powersetting 15
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © 3fa7a52
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dw de/n &8 d8 e Linit bargin Read  Ant Cable Preanp APos  Thos
1 5625.02 51.06 68.30 -17.24 41.44 3468 8.31 33.37 359 33 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2569424 53.51 100.97 -47.46 43.48 34.83 8.56 33.36 359 33 PEAK
3 S7M1.14 60.38 108.32 -47.34 50.26 34.86 8.62 33.36 359 33 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5722.30 57.95 116.03 -58.08 47.76 34.89 8.66 33.36 359 33 PEAK 1 5755.00 102.12 ------ ------ 91.75 34.95 8.77 33.35 359 33 PEAK
Lol (tBUV) Date: 2023.03-23
125
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1
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g ]
Avg Blank .
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_6057 VERTICAL
Mode i 68
Setting @ MCSO Powersetting 15
Plane  : Y with accessories
: 32fatas2
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
1 5755.00 94.71 ------ ------ 84.34 34.95 8.77 33.35 359 33 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4
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FCC RF Test Report Report No. : FR2D0705E

Pol. Vertical Fundamental
. Level (4BuYIm) Date: 2023-03-23
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Peak Blank
5155 5794, 5833, 5872, 5011, 5950
Frequency (MHz)
site + B3(He3-51
Condition: PEAK_BE(B4)_16-24 3w ANT3117 8057 VERTICAL
Fode 68
Setting @ MCS@ Powersetting 15
Plane @V with accessories
: 32fa7as2
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dewv d8/m d8 B cm
1 5852.31 50.86 116.94 -66.08 40.14 35.18 B8.87 33.33 359 33 PEAK
2 5858.74 51.01 109.75 -58.74 40.28 35.19 B.87 33.33 359 33 PEAK
3 5920.36 51.57 71.62 -20.05 40.78 35.32 8.79 33.32 358 33 PEAK
4 5926.99 50.85 68.30 -17.45 40.04 35.34 8.79 33.32 359 33 PEAK
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FCC RF Test Report Report No. : FR2D0705E

Pol. Horizontal Vertical
o Level [dBuVim) Date: 2023-03-25  gpLevel (dBuVim) Date: 2023-03-25
1225 1225
75 741
PART 15.407 PART 15.407
oo U H P TR n b ] rool LU LA 1 J
O o _ _ PART 15.407 AVG| I _ _ _ PART 15.407 AVG |
M«WWW“‘W% Wyt AR L A Y| MM v by WWWWM
Peak
Avg 17, 17
6500 13200. 19900. 26600. 33300. 40000 6500 13200. 19900. 26600. 33300. 40000
Frequency (MHz} Frequency (MHz)
Site - 03CH03-52 Site < 03CH03-52
Candition + PART 15.407 3m ANT3117_0057 HORIZONTAL Condition + PART 15.407 3m ANT3117_0057 VERTICAL
Project - 200705 Project - 200705
Mode - Mode 68 Mode - Mode 68
SN : 3alab2 SN : 32alab2
Plane <Y with accessories Plane <Y with accessories
- MCS0 Power setting 15 - MCS0 Power setting 15
Qver Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Llimit ReadAntenna Cable Preamp A/Pos T/Pos
Freg Llevel Limit Line Level Factor Less Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark.
MHz dBuV/m dB dBuv/m  dBuV  dB/m dB dB cm deg MHz dBuV/m dB dBuV/m  dBuvV  dB/m dB dB n deg
1 11510.88 48.69 -25.31 74.89 51.52 39.41 11.45 53.69  ---  --- Peak 1 11510.88 47.61 -26.39 74.89 58.44 39.41 11.45 53.69  ---  --- Peak
2 17265.66 5@.44 -17.36 6B8.3@ 47.30 42.35 13.18 52.39 e --- Peak 2 17285.8@ 5@.74 -17.56 68.3@ 47.68 42.35 13.18 51.39 - --- Peak
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FCC RF Test Report

Report No. : FR2D0705E

Pol. Horizontal Fundamental
449L24el (4BuVim) Date: 20230323 .. Lo {Bulim) Date: 0230323
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Peak g
5600 5639, 5678, 51T, 5756, 5795
Frequency (MHz)
1000 200, 3400, 4600. 5800, 000
Site @ @3CHB3-ST Frequency (HHz)
Condition: PEAK BE(B4)_16-24 3m ANT3117_0@57 HORTZONTAL
Fode ] Site + B3CHE3-5Z
Setting @ MCS@ Powersetting 15 Condition: PART 15.407 3n ANT3117_8057 HORIZONTAL
Plane @V with accessories Mode i 6
+ 32faras Setting : MCS@ Powersetting 15
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © 3fa7a52
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dw de/n &8 d8 e Linit bargin Read  Ant Cable Preanp APos  Thos
1 SEI6.58 49.91 6830 -18.39 0.3 3466 827 338 262 111 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 5698.28 51.78 103.94 -52.16 41.72 34.84 8.58 33.36 262 111 PEAK
3 5709.79 52.95 107.94 -54.99 42.83 34.86 .62 33.36 262 111 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5721.49 51.93 114.19 -62.26 41.74 34.89 8.66 33.36 262 111 PEAK 1 5795.00 102.25 ------ ------ 91.61 35.05 B8.93 33.34 262 111 PEAK
Lol (tBUV) Date: 2023.03-23
1225
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L L4 PART 15,407 AVG
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[A—
Avg Blank .
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_0057 HORIZONTAL
Mode i 69
Setting @ MCSO Powersetting 15
Plane  : Y with accessories
: 32fatas2
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m B dB/m B B
1 5795.80 95.33 ------ ------ B4.67 35.06 8.94 33.34 262 111 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4

Page Number : C1-208 of C222



FCC RF Test Report Report No. : FR2D0705E

Pol. Horizontal Fundamental
. Level (4BuYIm) Date: 2023-03-23
. \
108, ‘-_“‘--\___
875
700 \ PLAK BE(BA) 1624
\"‘«w y 3
T YR TN R TR 1YY b
35,
17.
Peak Blank
5195 5826. 5857, 5888, 5019, 5950
Frequency (MHz)
site + B3(He3-51
Condition: PEAK_BE(B4)_16-24 3m ANT3117_8857 HORTZONTAL
Fode D69
Setting @ MCS@ Powersetting 15
Plane @V with accessories
: 32fa7as2
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dewv d8/m d8 B cm
1 5854.52 51.18 111.89 -60.71 40.46 35.18 B8.87 33.33 262 111 PEAK
2 5864.13 51.49 108.24 -56.75 40.76 35.28 B8.86 33.33 262 111 PEAK
3 5876.84 52.11 103.83 -51.72 41.36 35.23 8.85 33.33 262 111 PEAK
4 5927.37 50.79 68.30 -17.51 39.98 35.34 8.79 33.32 262 111 PEAK

Sporton International Inc. (ShenZhen) Page Number : C1-209 of C222
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4



FCC RF Test Report

Report No. :

FR2D0705E

Pol. Vertical Fundamental
449L24el (4BuVim) Date: 20230323 .. Lo {Bulim) Date: 0230323
13l PERR_BEEALT6-22 140
" /l o
105, W 105,
875
815
1,
M} ()t | S 1 I i L PART 15.407)
1 4 " m
At TRYRTPRUNTTNY AR o Y
Mhrabhikt- b ittt Hifh b
3,
FT T
L ki
17.
Peak g
5600 5639, 5678, 51T, 5756, 5795
Frequency (MHz)
1000 2200, 5800. 7000
Site  : 3CHB3-SZ Frequency (Hkz)
Condition: PEAK_BE(B4)_16-24 3m ANT3117_8057 VERTICAL
Fode ] Site + B3CHE3-5Z
Setting @ MCS@ Powersetting 15 Condition: PART 15.407 3m ANT3117 8057 VERTICAL
Plane @V with accessories Mode i 6
+ 32faras Setting : MCS@ Powersetting 15
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © 3fa7a52
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dav di/n 8 dB o deg Linit bargin Read  Ant Cable Preanp APos  Thos
1 561736 50.36 68.30 -17.04 40.80 34.66 8.28 33.38 387 38 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 5690.29 51.68 98.06 -46.38 41.67 34.82 8.5 33.36 387 38 PEAK
3 S715.05 51.98 109.42 -57.44 41.83 34.87 8.64 33.36 387 3B PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5723.05 52.28 117.74 -65.46 42.08 34.89 B.67 33.36 387 38 PEAK 1 5795.00 102.94 ------ ------ 92.28 35.06 B8.94 33.34 387 38 PEAK
Lol (tBUV) Date: 2023.03-23
125
105
875
0.0
| L PART 15.407 AVG.
“ OO AU S S—
I—
Avg Blank .
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_6057 VERTICAL
Vode  : 69
Setting @ MCSO Powersetting 15
Plane  : Y with accessories
: 2fa7as2
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m B dB/m B B
1 5795.00 94.56 ------ ------ 83.92 35.05 8.93 33.34 387 38 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C1-210 of C222

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : BXZSH4




FCC RF Test Report Report No. : FR2D0705E

Pol. Vertical Fundamental
. Level (4BuYIm) Date: 2023-03-23
. \
108, ‘-hﬂ_""\——_
875
700 H PLAK BE(BA) 1624
\WMMM o .
Ty et ot A
35,
17.
Peak Blank
5195 5826. i 5019, 5950
Frequency (MHz)
site + B3(He3-51
Condition: PEAK_BE(B4)_16-24 3w ANT3117 8057 VERTICAL
Fode D69
Setting @ MCS@ Powersetting 15
Plane @V with accessories
: 32fa7as2
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dewv d8/m d8 B cm
1 5852.35 52.11 116.84 -64.73 41.39 35.18 B8.87 33.33 387 38 PEAK
2 5864.29 51.22 108.20 -56.98 40.49 35.28 B.86 33.33 387 38 PEAK
3 5917.45 52.02 7377 -2.75 41.22 35.32 8.80 3332 387 38 PEAK
4 5941.79 51.83 68.30 -16.47 41.00 35.37 8.77 33.31 387 38 PEAK
Sporton International Inc. (ShenZhen) Page Number : C1-211 of C222

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : BXZSH4



samranis. FCC RF Test Report Report No. : FR2D0705E

Pol. Horizontal Vertical
Date; 2023-03-25 Date; 2023-03-25
1 HLMWBIIVM) 1 4ﬂLe’\!el{iﬂ)u\.”ln)
1225 1225
1050, 1050,
85 875
PART 15407 PART15.407]
700! ] L0 | — N 700! o LA | — [
PART 15.40% AVG) PART 15.403 AVG
52.5 — o 'M.“w_ﬂm‘ g, 525 T T = i e TP
o i utphbe ™ RN i 1
350 0
5| 5|
Peak 115 175
Av
9 6500 8800. 00, 1 15700. 18000 6500 8800. 00. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
site + B3CHe3-52 site + B3CHe3-51
Condition: PART 15.407 3m ANT3L17_8@57 HORIZONTAL Condition: PART 15,487 3m ANT3L17_0857 VERTICAL
Project : 200705 Project : 208705
Fode 169 Fode 169
SN + 32fa7as2 SN + 32fa7as2
Plane @ Y with accessories Plane @ Y with accessories
+ MCSB Power setting 15 + MCSB Power setting 15
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBwV dB/m B B m deg Miz dBuV/m dBuV/m  dB B dB/m B B m deg
1 11590.00 48.64 74.00 -25.36 51.25 39.53 11.50 53.64 ---  --- Peak 1 11590.00 47.97 74.00 -26.03 50.58 39.53 11.50 53.64 ---  --- Peak
? 17385.00 50.85 68.30 -17.45 47.79 42.32 13.21 52.47 ---  --- Peak ? 17385.00 50.70 68.30 -17.60 47.64 42.32 13.21 52.47 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C1-212 of C222

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : BXZSH4



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D0705E

70
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz
ANT 3+10
Pol. Horizontal Fundamental
Date: 2023-03-29 Date: 2023-03-29
1 4nLeve\ (0BuV/m) 1 Level (dBuvim)
122.5 1225
105.0) 105.0) i
87.5 875
700 PART 15,407 700 Il PART 15407
1
525 prw e BT RS T PR 525
350 350
175 115
Peak
5000 5062, 5124, 5186, 5248 5310 1000 2200, 3400. 4600. 5800 7000
Frequency (MH) Frequency (MHI)
site : B3CHE3-52 site : @3CHe3-SI
Condition: PART 15.467 3m ANT3117 @057 HORIZONTAL Condition: PART 15.487 3m ANT3117 @857 HORIZONTAL
: RBW:1800. 80kHz VBI: 3888. BBAkHZ : RBM:1808. BBakHz VB:3000.880kHz
Mode 178 tode 170
Setting @ MCS@ Power setting 15 Setting : MCS@ Power setting 15
Plane @ Xwith accessories Plane @ Xwith accessories
: TI0B0BR630 : TI000BRG30
Limit Read  Ant Cable Preamp APos TPos Limit Margin Read  Ant Cable Preamp APos TPos
Freq level Line Margin Llevel Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Hiiz dBuV/m dBuV/m B dB/m B A8 m deg Mz dBuV/m dBuv/m dBuw¥ dB/m d8 B deg
1 5016.43 51.61 74.00 -22.39 41.82 34.59 7.83 32.63 180 128 PEAK 1 5310.80 97.35 ------ ------ 87.75 34.48 8.2 33.10 100 128 PEAK
- Level(dBulim) Date: 2023-03-29 Lot (dBuVim) Date: 2023-03-29
1225 1225
105.0) 105.0)
1
87.5 875
700 700
PART 15,407 AVG
52.5 525
1
350 350
175 175
Avg
5000 5062, . 5186. 5248. 5310 1000 2200. 400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3(He3-52 Site : B3(He3-52
Condition: PART 15.467 AVG 3m ANT3117_057 HORIZONTAL Condition: PART 15.487 AVG 3m ANT3117 @57 HORTZONTAL
: RBW:1000.000kHz VBN:0.8l0kHz : RBW: 1008, 008kHz VBi:0.010kHz
Mode 178 Hode 178
Setting : MCS@ Power setting 15 Setting : MCS@ Power setting 15
Plane  : X with accessories Plane  : X with accessories
; TI0B0EA630 : TI00680630
Limit Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line Margin level Factor Loss Factor Remark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B de/m B B om deg MHz dBuV/m dBuv/m dduw di/m  d8 B m  deg
1 5044.33 40.84 54.00 -13.16 31.00 34.58 7.85 32.68 100 128 AVERAGE 1 5310.60 9.0 ------ ------ 80.41 34.47 8.3 33.11 100 128 AVERAGE

Sporton International Inc. (ShenZhen)

Page Number

: C1-213 of C222

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : BXZSH4



samranis. FCC RF Test Report Report No. : FR2D0705E

Pol. Horizontal Fundamental
- Level 0BV Date: 2023-03-29
125
1
WW
0. \ I PARTT5.407]
e
LA L Attty A it I i
ki3
1.
Peak Blank
5310 5340, 5370, 5400, 5430, 5460
Frequency (Miz)
site + B3CHe3-57
Condition: PART 15.467 3m ANT3117 P@S7 HORIZONTAL
+ RBW:1690.880kHz VB: 3860, BARkHZ
Mode 178
Setting : MCS@ Power setting 15
Plane @ Xwith accessories
: TI0E0A0638
Limit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Llevel Factor Loss Factor Remark
Hiiz dBuV/m dBuV/m B dB/m B A8 m deg
1 5353.05 55.63 74.00 -18.37 46.00 34.46 B8.34 33.17 180 128 PEAK
- LeveldBVim) Date: 2023-03-29
125
1
875
0.0
\ PART 15.407 AVG|
1
N
350
1.
Avg Blank
5310 5340, 5370. 5400. 5430. 5460
Frequency (MHz)
Site + B3CHR3-5I
Condition: PART 15.467 AVG 3m ANT3117_@57 HORIZONTAL
+ RBW:1000.200kHz VBW: 8. B1akHz
Mode i 78
Setting : MCS@ Power setting 15
Plane  : X with accessories
: TI86A6B630
Limit Read  Ant Cable Preamp APos TPos
Freq level Line Margin level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B dB/m B B
1 5352.60 45.21 54.80 -B.79 35.50 34.46 8.33 33.17 100 128 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C1-214 of C222

TEL : +86-755-8637-9589
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FCC ID : BXZSH4



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D0705E

70
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz
ANT 3+10
Pol. Vertical Fundamental
Date: 2023-03-29 Date: 2023-03-29
1 4,‘Le'le\ (0BuV/m) 1 Level (dBuvim)
122.5 1225
105.0) 105.0) 1
87.5 875
700 PARTA5.407 700 M PART 15407
1
LT o o hedindh ; ol PR 525 WWn
350 350
175 115
Peak
5000 5062, 5124, 5186, 5248 5310 1000 200, 3400. 4600. 5800 7000
Frequency (MH) Frequency (MHI)
site : B3CHE3-52 site : @3CHe3-SI
Condition: PART 15.467 3m ANT3117 @@57 VERTICAL Condition: PART 15.467 3m ANT3117 @857 VERTICAL
: RBW:1800. 80kHz VBI: 3888. BBAkHZ + RBM:1808. BBakHz VB:3000.80kHz
Mode 178 tode 170
Setting @ MCS@ Power setting 15 Setting : MCS@ Power setting 15
Plane @ Xwith accessories Plane @ Xwith accessories
: TI0B0BR630 : TI000BRG30
Limit Read  Ant Cable Preamp APos TPos Limit Margin Read  Ant Cable Preamp APos TPos
Freq level Line Margin Llevel Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Hiiz dBuV/m dBuV/m B dB/m B A8 m deg Mz dBuV/m dBuv/m dBuw¥ dB/m d8 B deg
1 5071.61 52.12 74.00 -21.88 42.40 34.57 7.87 32.72 180 216 PEAK 1 5310.60 98.99 ------ ------ 89.40 34.47 8.23 33.11 100 216 PEAK
- Level(dBulim) Date: 2023-03-29 Lot (dBuVim) Date: 2023-03-29
1225 1225
105.0) 105.0)
1
87.5 875
700 700
PART 15,407 AVG
52.5 525
1
350 350
175 175
Avg
5000 5062, 124, 5186. 5248. 5310 1000 2200. 400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3(He3-5Z Site : B3(He3-52
Condition: PART 15.467 AVG 3m ANT3117 @57 VERTICAL Condition: PART 15.487 AVG 3m ANT3L17 @57 VERTICAL
: RBW:1000.000kHz VBN:0.8l0kHz : RBW: 1008, 008kHz VBi:0.010kHz
Mode 178 Hode 178
Setting : MCS@ Power setting 15 Setting : MCS@ Power setting 15
Plane  : X with accessories Plane  : X with accessories
; TI0B0EA630 : TI00680630
Limit Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line Margin level Factor Loss Factor Remark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B de/m B B om deg MHz dBuV/m dBuv/m dduw di/m  d8 B m  deg
1 5051.15 40.60 54.00 -13.40 30.86 34.58 7.85 32.69 100 216 AVERAGE 1 5310.60 91.88 ------ ------ 82.23 34.48 8.22 33.10 100 216 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : BXZSH4
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samranis. FCC RF Test Report Report No. : FR2D0705E

Pol. Vertical Fundamental
- Level 0BV Date: 2023-03-29
125
1
ALY
0. \ I PARTT5.407]
1
LN
el vethotocd PR 5
ki3
1.
Peak Blank
5310 5340, 5370, 5400, 5430, 5460
Frequency (Miz)
site + B3CHe3-57
Condition: PART 15.467 3m ANT3117 @@57 VERTICAL
+ RBW:1690.88aKHz VB: 3860, BARkHZ
Mode 178
Setting : MCS@ Power setting 15
Plane @ Xwith accessories
: TI0E0A0638
Limit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Llevel Factor Loss Factor Remark
Hiiz dBuV/m dBuV/m B dB/m B A8 m deg
1 5350.50 59.56 74.00 -14.44 49.94 34.46 B8.33 33.17 180 216 PEAK
,Level(dBulim) Date: 202303:29
125
1
8.5
v
0.0
\ PART 15.407 AVG|
WA
N N
350
1.
Avg Blank
5310 5340, 5370. 5400. 5430. 5460
Frequency (MHz)
Site + B3CHR3-5I
Condition: PART 15.467 AVG 3m ANT3117 @057 VERTICAL
+ RBW:1000.200kHz VBW: 8. B1akHz
Mode i 78
Setting : MCS@ Power setting 15
Plane  : X with accessories
: TI86A6B630
Limit Read  Ant Cable Preamp APos TPos
Freq level Line Margin level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B dB/m B B
1 5350.05 48.70 54.80 -5.30 39.08 34.46 8.33 33.17 100 216 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C1-216 of C222

TEL : +86-755-8637-9589
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samranis. FCC RF Test Report

Report No. : FR2D0705E

Date: 2023-04-02
4 apLevel (dBuVim) 4o Level (dBuVim) Date: 2023-04-02
1 1
&7. 87.
PART 15.407 PART 15.407
70. | — — imim} | I | — — T0. i — 1l M  ——— —
I _ i . o PART 15.407 AVG| PART 15.407 AVG|
i — |- = = =
[ b, i e v 4
17. 7.
6500 8800, 11100. 1 15700. 18000 6500 8800. 11100, 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site : @3CH83-5Z site : @3CHe3-SZ
Condition: PART 15.407 3m ANT3117_0@57 HORIZONTAL Condition: PART 15.4@7 3m ANT3117_@@S7 VERTICAL
Project : 200705 Project : 208705
Mode 1 70 Mode 70
Setting : MCS@ Power setting 15 Setting : MCS@ Power setting 15
Plane : X with accessories Plane : X with accessories
: TIoB000638

: TI8e0e630

Limit Over Read Ant Cable Preamp APos TPos Limit Over Read  Ant Cable Preamp APos TPos
Peak Freq Level Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor

Remark
MHz dBuV/m dBuV/m d8  dBuV  dB/m dB dB e deg MHz dBuV/m dBuV/m dB  dBuV  dB/m dB dB o deg
Avg 1 10620.00 48.90 74.00 -25.10 51.76 39.73 10.92 53.51  ---  --- Peak 1 10620.00 48.62 74.00 -25.38 51.48 39.73 10.92 53.51  ---  --- Peak
2 15930.00 49.22 74.00 -24.78 49.31 42.13 12.70 54.92  ---  --- Peak

2 15936.00 48.02 74.00 -25.98 48.11 42.13 12.70 54.92  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4

Page Number : C1-217 of C222



FCC RF Test Report

Report No. : FR2D0705E

Pol. Horizontal Fundamental
449L24el (4BuVim) Date: 20230329 .. Lo {Bulim) Date: 20230329
13l PEAR_BEEAT6-22 140
s | s
405 —
! Alllr
N 1
875
J i75
1,
o Lt e T s s 1
b
g by A
- s " " PR
. e
17.
Peak g
5600 5631 5662, 5693, 5124, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : 3CHB3-SZ Frequency (Hkz)
Condition: PEAK_BE(B4)_16-24 3m ANT3117_0057 HORIZONTAL
Fode s Site + B3CHE3-5Z
Setting @ MCS@ Power setting 15 fon: PART 15.407 3m ANT3117_0057 HORIZONTAL
Plane @V with accessories Mode 7L
+ TIb0e0as30 Setting @ MCS@ Power setting 15
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © TIo0008630
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dw de/n &8 d8 e Linit bargin Read  Ant Cable Preanp APos  Thos
1 56905 5157 68.30 -16.73 4181 3473 8.0 33.37 100 21 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 5650.69 49.11 68.81 -19.70 39.35 34.73 8.40 33.37 108 21 PEAK
3 S715.94 59.67 109.66 -49.99 49.51 34.88 .64 33.36 100 21 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5720.84 54,65 110.79 -57.14 44.47 34.88 B.66 33.36 100 21 PEAK 1 5755.00 97.41 ----- - 86.69 34.97 8.80 33.35 100 21 PEAK
Lol (tBUV) Date: 2023.03-29
125
105
1
875
0.0
| L. PART 15.407 AVG.
il PR
Pl oo™
Avg Blank .
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_0057 HORIZONTAL
ode  : 71
Setting @ MCSO Power setting 15
Plane  : Y with accessories
+ TIBRERE630
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
1 5755.00 91.07 ------ ------ 80.70 34.95 B8.77 33.35 100 21 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4
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FCC RF Test Report Report No. : FR2D0705E

Pol. Horizontal Fundamental
40 Level (dBuVim) Date: 20230328
s |
1nr h\-"“-~--L_
A
0 e e to.2¢

1.
Peak Blank
5755 5794, 5833, 5872, 501, 5950
Frequency (MHz)
site + B3(He3-51
Condition: PEAK_BE(B4)_16-24 3m ANT3117_8857 HORTZONTAL
Fode i 7
Setting @ MCS@ Power setting 15
Plane @V with accessories
+ TIG000e530
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dewv d8/m d8 B cm
1 5854.84 50.22 111.17 -60.95 39.50 35.18 B8.87 33.33 100 21 PEAK
2 5874.93 50.54 105.22 -54.68 39.8@ 35.22 B.85 33.33 100 21 PEAK
3 5974.85 50.15 68.31 -18.16 39.35 35.33 6.79 33.32 180 21 PEAK
4 5928.16 51.07 68.30 -17.23 40.26 35.34 8.79 33.32 100 21 PEAK

Sporton International Inc. (ShenZhen) Page Number : C1-219 of C222
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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FCC RF Test Report

Report No. : FR2D0705E

Pol. Vertical Fundamental
449L24el (4BuVim) Date: 20230329 .. Lo {Bulim) Date: 20230329
13l PEAR_BEEAT6-22 140
1225 1225
405 —
! Alllr
1
875
815
1,
()t | S 1 S I i L[ PART 15,407/
2 3t
el i ool o
35, e R L A bl b
e e ihon !
17.
Peak g
5600 5631 5662, 5693, 5124, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ @3CHB3-ST Frequency (HHz)
Condition: PEAK_BE(B4)_16-24 3m ANT3117_8057 VERTICAL
Fode s Site + B3CHE3-5Z
Setting @ MCSO Power setting 15 Condition: PART 15.407 3n ANT3LL7 B9ST VERTICAL
Plane @V with accessories Mode 7L
+ TIb0e0as30 Setting @ MCS@ Power setting 15
. . Plane @ Y with accessories
Linit Margin Read  Ant Cable Preamp APos TPos © TIo0008630
Freq Level Line (dB) Level Factor Loss Factor Remark :
Mz dBuv/m dBuv/n dw de/n &8 d8 e Linit bargin Read  Ant Cable Preanp APos  Thos
1 5627.28 50.87 68.30 -17.43 41.25 34.68 8.3 33.37 176 360 PEAK Freq Level Line (d8) Level Factor Loss Factor Renark
2 S652.08 49.78 69.84 -20.86 40.02 34.73 8.40 33.37 176 360 PEAK
3 S706.64 53.63 107.06 -53.43 43.53 34.85 8.61 33.36 176 360 PEAK Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
4 5720.13 52.31 111.09 -58.78 42.13 34.88 8.66 33.36 176 360 PEAK 1 5755.80 95.95 ------ ------ B5.53 34.97 B8.80 33.35 176 360 PEAK
Lol (tBUV) Date: 2023.03-29
125
105
1
875
0.0
| L PART 15.407 AVG.
- _mew—*wwj e ]
AR
Avg Blank .
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe3-ST
Condition: PART 15.407 AVG 3m ANT3117_6057 VERTICAL
ode 71
Setting @ MCSO Power setting 15
Plane  : Y with accessories
+ TIBRERE630
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m déu/ dB/m B dB om deg
1 5755.00 88.60 ------ ------ 78.18 34.97 8.80 33.35 176 360 AVERAGE
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Pol. Vertical Fundamental
. Level (4BuYIm) Date: 2023-03-29
. |
108, h\-—-"‘"-_
wa
o o g 124
“y 1 3 4
ik . T e
35,
17.
Peak Blank
5155 5794, 5872, 5011, 5950
Frequency (MHz)
site + B3(He3-51
Condition: PEAK_BE(B4)_16-24 3w ANT3117 8057 VERTICAL
Fode i 7
Setting @ MCS@ Power setting 15
Plane @V with accessories
+ TIG000e530
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dewv d8/m d8 B cm
1 5854.84 50.21 111.17 -60.96 39.49 35.18 B8.87 33.33 176 360 PEAK
2 5872.78 51.66 105.82 -54.16 40.92 35.22 B.85 33.33 176 360 PEAK
3 5974.65 50.23 68.46 -18.23 39.43 35.33 6.79 33.32 176 360 PEAK
4 5934.01 51.39 68.30 -16.91 40.57 35.35 68.78 33.31 176 360 PEAK
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Date: 2023-04-02
1apLevel (dBuvim) . Level (dBuVim) Date: 2023-04-02
122.5 12251
875 87.5;
PART 15.407|
70.0! s I e B B e I LM o —1 [ - — ol n ., PART15A07)
PART 15.497 AVG
525 — 1. = o e At ! = — e L - ' mR‘wM1W£
~ [ O
35.0| 35,
17.5) 17.
6500 8800. 11100, 1 15700. 18000 6500 8300. 11100, 1 15700. 18000
Frequency (MHz) Frequency (MHz)
: @3CHe3-SI site : B3CHA3-SZ
PART 15.487 3m ANT3117_8857 HORIZONTAL ition: PART 15.487 3m ANT3117 057 VERTICAL
208785 * 208785
71 Mode * 71
MCS® Power setting 15 Setting : MCS@ Power setting 15
¥ with accessories Plane  : ¥ with accessories
: TIBBBOR63E : TIBROBRE3H
Limit Over Read Ant Cable Preamp APos TPos Limit Over Read Ant  Cable Preamp APOs TPos
Peak Freq Level Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dB ~ dBuV  dB/m dB dB deg MHz dBuV/m dBuV/m dB  dBuV  dB/m dB dB deg
AVg 1 11510.00 49.20 74.00 -24.80 52.02 39.41 11.46 53.69 --- peak 1 11510.60 48.31 74.00 -25.69 51.13 39.41 11.46 53.69 --- Peak
2 17265.00 50.77 68.30 -17.53 47.63 42.35 13.18 52.39  ---  --- Peak 2 17265.00 49.22 68.30 -19.@8 46.08 42.35 13.18 52.39  ---  --- Peak
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Appendix C.2 Radiated Spurious Emission (Co-location mode)

11g CHO1 2412MHz & 11n HT40 CH62

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
2388.96 63.57 |-10.43 74 60.21 | 32.21 | 4.81 | 33.66 | 100 | 37 P | H
11g 2390 53.01 | -0.99 54 49.65 | 3221 | 481 | 33.66 | 100 | 37 A | H
CHO1 * 2412 106.02 - - 102.59 | 32.27 | 481 | 33.65 | 100 | 37 P | H
& * 2412 97.81 - - 94.38 | 32.27 | 4.81 | 33.65 | 100 | 37 A | H
11n HT40 2389.59 54.97 |-19.03 74 51.61 | 3221 | 481 | 33.66 | 100 | 288 | P | V
CHe62 2390 43.51 |-10.49 54 40.15 | 3221 | 481 | 3366 | 100 | 288 | A | V
Co-location| 2412 95.48 - - 92.05 | 3227 | 481 | 3365 | 100 | 288 | P | V
* 2412 87.24 - - 83.81 | 3227 | 481 | 3365 | 100 | 288 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+10 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5075.6 50.99 |-23.01 74 41.27 | 3457 7.88 | 3273 | 100 | 130 | P | H
5048.65 39.7 -14.3 54 29.94 | 34.58 7.86 | 3268 | 100 | 130 | A | H
* 5310 102.16 - - 92.52 | 34.48 8.27 | 3311 | 100 | 130 | P | H
11g * 5310 96.11 - - 86.47 | 34.48 8.27 | 33.11 | 100 | 130 | A | H
CHO1 5357.76 57.69 |-16.31 74 48.04 | 34.46 838 | 3319 | 100 | 130 | P | H
& 5350.08 4758 | -6.42 54 37.93 | 34.46 838 | 3319 | 100 | 130 | A | H
11n HT40 5149.45 50 -24 74 40.4 3454 | 791 | 3285 | 138 | 159 | P | V
CHe62 5052.15 40.12 |-13.88 54 30.36 | 34.58 7.86 | 3268 | 138 | 159 | A | V
Co-location  * 5310 108.25 - - 98.61 | 34.48 827 | 3311 | 138 | 159 | P | V
* 5310 102.09 - - 92.45 | 34.48 827 | 3311 | 138 | 159 | A | V
5352.48 65.2 -8.8 74 55.55 | 34.46 838 | 3319 | 138 | 159 | P | V
5351.04 53.39 | -0.61 54 43.74 | 34.46 838 | 3319 | 138 | 159 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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(Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
11g 4824 44.43 |-29.57 74 5492 | 34.67 | 7.75 | 52.91 - - P | H
CHO1 10620 49.79 |-24.21 74 52.65 | 39.73 | 10.93 | 53.52 - - P | H
& 15930 48.37 |-25.63 74 48.45 | 42.13 12.7 | 54.91 - - P | H
11n HT40 4824 4421 |-29.79 74 54.7 34.67 | 7.75 | 52.91 - - PV
CHe62 10620 48.86 |-25.14 74 51.72 | 39.73 | 10.93 | 53.52 - - PV
Co-location 15930 46.99 |-27.01| 74 4707 | 4213 | 127 | 5491 | - - PV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62

BLE (Band Edge @ 3m)

BLE Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.
6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm) | (deg)|(P/A)|(H/V)
BLE 2480 91.69 - - 87.94 | 32.45 492 | 33.62 | 387 2 P H
CH 39 2480 90.29 - - 86.54 32.45 492 | 33.62 | 387 2 A|H
& 2484.16 51.39 |-22.61 74 47.63 | 32.46 492 | 33.62 | 387 2 P H
g 2485.64 439 | -10.1 54 40.14 | 3246 | 492 | 3362 387 | 2 | A | H
CHO1 2480 94.91 - - 91.16 32.45 492 | 33.62 | 190 | 251 P |V
& 2480 93.67 - - 89.92 32.45 492 | 3362 | 190 | 251 | A | V
11n HT40
n 2490 51.36 |-22.64 74 47.57 32.47 4.92 33.6 190 | 251 P |V
CH62
Co-location 2498.76 43.64 |-10.36 54 39.82 325 4.92 33.6 190 | 251 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
BLE 2389.065 58.06 |-15.94 74 54.7 32.21 481 | 33.66 | 200 50 P H
CH 39 2390 46.37 -7.63 54 43.01 32.21 481 | 33.66 | 200 50 A|H
& * 2412 99.31 - - 95.88 | 32.27 481 | 33.65 | 200 50 P H
g * 2412 91.73 - - 88.3 | 3227 | 481 | 3365|200 | 50 @A | H
CHO1 2389.695 62 -12 74 58.64 32.21 481 | 33.66 | 301 | 282 P |V
& 2390 52.06 -1.94 54 48.7 32.21 481 | 3366 | 301 | 282 | A | V
11n HT40
n * 2412 104.56 - - 101.13 | 32.27 481 | 33.65 | 301 | 282 P |V
CH62 *
Co-location 2412 96.89 - - 93.46 32.27 481 | 3365 | 301 | 282 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5136.5 49.12 |-24.88 74 39.47 34.55 791 | 32.81 | 100 28 P H
5050.05 39.99 [-14.01 54 30.23 34.58 7.86 | 32.68 | 100 28 A|H
BLE |« 5310 10511 | - - 95.47 | 3448 | 827 | 3311 100 | 28 P | H
CH 39 * 5310 97.77 - - 88.13 | 34.48 8.27 | 33.11 | 100 28 A | H
&
5354.4 59.87 [-14.13 74 50.22 34.46 8.38 | 33.19 | 100 28 P H
11
J 5352.96 50.22 -3.78 54 40.57 34.46 8.38 | 33.19 | 100 28 A | H
CH 01
2 5048.3 49.87 |-24.13 74 40.11 34.58 7.86 | 32.68 | 100 | 241 P |V
5072.8 39.96 |-14.04 54 30.26 | 34.57 786 | 3273 | 100 | 241 | A | V
11n HT40
CHB2 * 5310 104.57 - - 94.93 34.48 8.27 | 33.11 | 100 | 241 P |V
* - -
Co-location 5310 97.52 87.88 34.48 8.27 | 3311 | 100 | 241 | A | V
5352.48 63.35 |-10.65 74 53.7 34.46 8.38 | 33.19 | 100 | 241 P |V
5351.52 53.01 -0.99 54 43.36 34.46 838 | 33.19 | 100 | 241 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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(Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 45.43 |-28.57 74 55.92 34.67 7.75 | 52.91 - - P H
BLE 4960 4622 |-27.78| 74 | 5653 | 3462 | 7.81 | 52.74 | - - P H
CH 39 7440 43.76 |-30.24 74 52.07 36.54 9.19 | 54.04 - - P H
&
10620 49.79 |-24.21 74 52.65 | 39.73 | 10.93 | 53.52 - - P H
119
15930 49.83 |-24.17 74 49.91 42.13 12.7 | 54.91 - - P H
CH 01
2 4824 4521 |-28.79 74 55.7 34.67 7.75 | 52.91 - - P |V
4960 44,68 |-29.32 74 54.99 34.62 7.81 | 52.74 - - P |V
11n HT40
CHB2 7440 44.4 -29.6 74 52.71 36.54 9.19 | 54.04 - - P |V
Co-location 10620 48.86 |[-25.14 74 51.72 39.73 | 10.93 | 53.52 - - P |V
15930 49.49 |-24.51 74 49.57 42.13 12.7 | 54.91 - - P |V
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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11g CHO1 2412MHz & 11n HT40 CH62
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

5+6 Horizontal Fundamental

Data: 13
A @BuVim) Date: 20230329 ) (@Buvim) Date: 2023-03.29
1094 1004
e,
|
933 935
784 784

PERK T3,

1
625 625)
469

B i
LT SRR

310 G 25

7 %73, 239, %15 000 1400, 300, 2200, 2600, 3000
Frequency (iz) Frequency (MHz)
03CH03.52

PEAK_BE_74 3m ANT3117_0057 HORIZONTAL
RBV/-1000.000KHz VBW:3000.000KHz
200705

03CH03-52

EAK_74 3m ANT3117_0057 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz
200705

Peak

A @Buvim) Date: 20230329 el (9BuVim)

Date: 2023-03.29

469) ~ 46| —

S O N
Av o o
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Datsi 15 oatz: 17
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1004 1004
- o34
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159 o) S e
a3 a1
154 154
= 7 552 7 FE 7ais 050 Taos. 200 7200 7500 3000
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oscHo sz ste oxcHi3Sz
Condion - PEAK_BE_74 ImANT3117 0057 VERTICAL Condion - PEAK. 74 3m ANT3117_0057 VERTICAL
REW 1000 000K+ VBW-3000.000KHz RB:T000.000KHz VEW:3000,000KHz
Prject Proect
Wods Mode 47 Mode Mode 47
Peak s s26a7362 s 32haTas2
Plane Y vith Accessaries Plane Y with Accessories
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WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

3+10 Horizontal

Fundamental

Date: 20230329

!
oar shaor]

A7

0 EX

Peak

0. 521
Frequency (z)

0. 5280, 5350

03CH03.52
ndition PART 16.407 3m ANT3117_0057 HORIZONTAL
RBV/:1000.000KHz VBW:3000.000KHz

) (@Buvim)

Date: 2023-03.29

VRS T H 1 PART 15.407
— L Er——— AT i
b

Z200. ED 600, 7000
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29
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% e R e )
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Left blank
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

3+10 Horizontal Fundamental

W,
ad /"’\41
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N — ST PP PO
Peak il Left blan
a7 AT
24 RS A
N |

Project

Vode Mode 47
Avg SN 3faas2 Le t an
. Plane Kuith Accessaries
6 Powersstting 16.5
(CS0 Powersating 15
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m
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11g CHO1 2412MHz & 11n HT40 CH62 Co-location
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

3+10 Vertical Fundamental
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(Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m
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BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62
BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

Horizontal
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6 Powerseting 16.5
MCSO Powersetting 15
2MANT 6

Data:21 oata: 19
J @Bum) Date: 20230810 At Date: 2023.04 10
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1054 1054
g N wd
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700 / \ 704 /\
\ \
525 " 525 = JIRY DU
TS S T ————
359 250
12 12
%0 768 75 e 2462 7500 o5 Taos 2200 7500
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ste 03cHI3SZ Ste a3CHO352
Condion £ PEAK_BE. 74 Im ANT3H17_0057 HORIZONTAL Condion £ PEAK_74 3m ANT3117_0057 HORIZONTAL
RBW:T000 000KHz VBW.3000.000KHz RBW.T000.000KHz VEH.3000.000KHz
Puject 200705 Praect 200705
Mods Mode 48 Mode Mode 48
Peak SN 320752 s haTa52
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oM Powerseting 16.5 6N Powsrseting 16.5
MCS0 Poverseting 15 MCS0 Powerseting 15
MANTS MANTS
Data: 22 oata: 20
) o) Date: 20230810 A @Buvim) Dates 20230410
1225 122
1054 1054
1
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525 524
. I N
S I VU AT S R ey
359 254
1 12
00 P 77s ey D 750 o0 0. 00, 7200, 700
Frequency (i) requency (W)
sie o3cHI3SZ ste a3cHo3SZ
Condion - AVG, BE. 54 3m ANT3H17_0057 HORIZONTAL Condiion : AVG, 54 3m ANT3117_0057 HORIZONTAL
RBIV-1000.000KHz VBW:10.000KHz RBW:1000.000KHz VBW.10.000KHz
Puject Praect 200705
ods ode 48 Mode Mode 48
su szarss2 32irs52
Plane Zuith Accessories Plane Zuith Accessories

6M Powersetting 16.5
Powerseting 15
MANTG
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oaun: 25 oatw 23
) aBom) bate: 20230010 2 avim) Date: 2023.0010
1225 122
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o7 f o ”
704 { 704 \
52.5( / A" . 52.5)
350 354
173 12
0 768 175 oy oy 7500 o0 00, 00, 7200 7500 000
roquency () Froauency ()
ste 03CHIS2 Ste o3cHoS2
Condion - PEAK_BE 74 3m ANT3117 0057 VERTICAL Condion - PEAK_74 3m ANT3117_0067 VERTICAL
RBIV-T00.000KHz VBW:3000.000kHz RBIV:T00.000KHz VETH:3000.000K34z
Prject 200705 Projct 200705
Wods ods 48 Mode Mode 48
Peak su saras2 s s2aras2
Plane Zuith Accessoies Plane Zuith Accessories
61 Poversoting 16.5 6M Powsrseting 16.5
MCS0 Powerseting 15 MCSD Poverseting 15
AT MANTE
Dot 25 oata: 24
) aBom) bate: 2073.0410 1 g8 Date: 2023.00.10
1225 122
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Report No. : FR2D0705E

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62 Co-location
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Fundamental
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0 Powersetting 15
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

5 Vertical Fundamental
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WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m
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BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62 Co-location
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

3+10
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62 Co-location

3+10
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MCSO Powersetting 15
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m
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(Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

BLE CH39 2480MHz & 11g CHO1 2412MHz & 11n HT40 CH62 Co-location
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Appendix D. Duty Cycle Plots

VBW
0,

Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
3+10 802.11a 99.50 - - 10Hz
3+10 802.11n HT20 100 - - 10Hz
3+10 802.11n HT40 99.45 - - 10Hz
3+10 802.11ax HE20 100 - - 10Hz
3+10 802.11ax HE40 99.79 - - 10Hz
3+10 802.11ax HES8O 99.22 - - 10Hz
3+10 802.11ax HE160 100 - - 10Hz

802.11a
Spectrum [%]
Ref Level 25.00 dém Offset 24.50 dB & RBW 10 MHz
-S?Ettcnunt 1/1 e ST‘:GT:VID e YRR e
@ 1Pk Clrw
oyt = ‘lw l"t“#"ﬁm'w LA W‘WWA oLy amn A B sl bt Mw“\-'w-w'ww%”?a‘ém;‘
10 dBm D1[1] 33.99 dB
1.98000 ms
0 dem
-10 dBm o+
-20 dBm _
-30 dBm
-40 dBm
-50 dem
-60 dBm:
-70 dBm
CF 5.18 GHz 1001 pts 700.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 -650.0 ps 19.63 dBm
01, ™1 1 1.98 ms -33.99 dB
D2, ™1 1 1.99 ms -0.16 dB
il ] GInnn ve

Date: 16.MAR.2023 12:15:18
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802.11n HT20

|& Att
SGL Count 1/1
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Spectrum
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30 de & SWT
TRG: VID
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802.11n HT40

|& Att

SGL Count 1/1

Spectrum
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o

| .
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1
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Function Result |
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Spectrum
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802.11ax HE80

Il J

Date: 16.MAR.2023 13:13:37

802.11ax HE160

Spectrum

Spectrum :%:
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